

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-08-20 10:21:23
Date of Next Testing: 2029-08-19 10:21:23
Product Name: **Iron-Dextran**
CAS Number: 9004-66-4
Specifications & Purity: Fe 25-35% w/w
Lot #: K2105278
SKU #: **I121237**
Version: **0**
Analysis #: **557131**

Parameter	Limit Values	Result
Loss on drying	0-5 (%)	3.73 %
Iron(Fe)	25-35 (%)	32.69 %
Appearance (I121237)	Brown to Brown-Black powder or crystals	Brown to Brown-Black powder or crystals
Proton NMR spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager